


,_.Operanen. - 12
Service & Lubncanon ................... e evooeaetaetnstesartasaasanrasaeue e e RS e s evererrisnene e r st

CONVENTIONAL SHEDDER PULL TYPE,
FULL & SEMI-MOUNT MODELS: 2200, 2400, 2500, 2650 -

TABLE OF CONTENTS

SEIVICE PATES OTAETINE. .. e vvvsoereesssereermissssoss s ssessssate s s b0 s

Reference Drawings for Service Parts . o
Main Housing Modeis 2200-2400-2500
R T SEPLL N ————————————EEREE EE R
Belt Tightener 1677 i
Drive Line Assembly Models 2200 2500 .................................................................... verrrennrerinnea
- Drive Lme Assembly Models 2650... eemtesereeessasrntseseaRanee s an e myRT e ere e et et nr e
Kmfe Optzons ...................................................................................................................................

Ratchet Jack Assembly ... - . . wrren

_CasterArmAssembly .................................. [OOSR os ereeeeraenas
Full Mount Parts Conventional Shredder 2200-2650......c..cconimrmrunrnmsnisimims s emsssm s .27
Setni- Mount Parts 2200 = 2650......coowmmmmmirrererrssssesssrers s S :
Wheel Arm-Assembly Removable.... VSV U TRV S
IO”Dla,CyhnderAssemblyMcdelsZZOO 2650 ..............
10” Dia. Cylinder Assembly Models 2200 - 2650 Parts 1 SR UUO ROV reveaenias .
1-3/8-21 PTORAZ (1000 RPM) - Pull Type URit . ....ooovirninricminrmmssmssimmssmm s 32
1-3/8-20 PTORA2 (1000 RPM) - Pull TYPE URit =i .33
13/8-21 CV PTO RAZ - Pull Type Unit - (1000 RPM)..occosrrcossrrosossnsnsssos e 34
1-3/4-20 CV PTO RAZ - Pull Type Unit - (1000 REM)..c.orrscorrevvresssresmrss s '
1-3/4-20 PTO RA2 (1000 RPM) - Semi Mounit + Pull TYPe URIt =..cccvrvorsosososrsrsesreoe 36
Gearbox - 1000 RPM {1:1 Ratio) 1500 ROLOr SPEEM....oreommvumecmmsns s esssmss st 37
Gearbox - 1000 RPM (1:1.35Ratio) 2000 ROOT SPEE. cccovocorvossmsssssscesomimnes s 38
Gearbox - 1000 RPM (1:1.47 Ratio) 1750 Rotor Speed. ......coivvvrrevtimreiranrenscccisenss SRUSORO et
1.3/8-21 CV PTO RA2 - Pull Type Unit - Semi Mount (I1000RPM) ooooooririviricnrniinns e 40



WARRANTY MANUFACTURER

Dealer or Distributor understands and agrees that Manufacturer extends only the following Warranty to
customers. In the event Dealer or Distributor extends any additional warranty (such as by enlarging the scope
or period of warranty or undertaking a warranty of merchantability or fitness for any particular purpose) or any
other obligation whatsoever. Dealer or Distributor shall: (1} be solely responsible therefor; (2) have no
recourse against Manufacturer thereof, and (3) defend, indemnify and hold Manufacturer harmless against any
claim or cause of action whatsoever arising out of, or occasioned by, Dealer or Distributor’s extension of said

additional warranty or obligation.
CERTIFICATE OF GENERAL EQUIPMENT WARRANTY

Balzer Inc. warrants new Products sold by it to be free from defects in material or workmanship for a
period of one (1) year after date of delivery to-the first user and subject to the following conditions. Balzer
Inc.’s obligation and liability under this Warranty is expressly limited to repairing or replacing at Balzer Inc.” s
option, any parts which appear to Balzer Inc. upon inspection to have been defective in matenial or
workmanship. Such parts shall be provided at no cost to user, at the business establishment of the authorized
Balzer Inc.’s dealer or distributor of the Product during regular working hours. This Warranty shall not apply
to component parts or accessories of Products not manufactured by Balzer Inc. and which carry the warranty of
the manufacturer thereof, or to normal maintenance (such as tune-up) or normal maintenance parts (such as oil
filters). Replacement or repair parts installed in this Product covered by this Warranty are warranted only for
the remainder of this Warranty as if such parts were original components of said Product. BALZER INC.
MAKES NO OTHER WARRANTY, EXPRESS OR IMPLIED, AND MAKES NO WARRANTY OF
MERCHANTABILITY OR FITNESS FOR ANY PARTICULAR PURPOSE.

Balzer Tnc.’s obligation under this Warranty shall not include any transportation. charges, cost of
installation, duty taxes or any other charges whatsoever, or. any liability for direct, indirect, mcidental or
consequential damage or delay. If requested by Balzer Inc. Products or parts for which a warranty claim 1s
made are to be returned transportation prepaid to Balzer Inc. Any improper use, including operation after
discovery of defective or worn parts, operation beyond rated capacity, substitution or parts not approved by
Balzer Inc. or any alteration or repair by others in such manner as in Balzer Inc.’s judgment affects the

Products materially and adversely, shall void this Warranty.

“NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO CHANGE THIS WARRANTY IN
ANY WAY OR GRANT ANY OTHER WARRANTY UNLESS SUCH CHANGE IS MADE IN
WRITING AND SIGNED BY AN OFFICER OF BALZER INC. AT ITS HOME OFFICE.”

LIABILITY FOR DELAYS

No liability shall attach to Manufacturer or direct, or indirect, incidental or consequential damages or
expenses due to loss, damage, detention of delay in delivery of Products resuiting from acts or delays

beyond its control.



™

(2 DANGER
AW

ROTATING DRIVELINE

CONTACT CAN CAUSE DEAT

KEEP AWAY
DO NOT OPERATE WITHOUT

"DANGER"

o744

“WARN}NG” wall driveiine quords, fracler
ond equipomend shislds In place

edrivelines secury afiochsd

af both ends .

wdrivefine guords thol fum
fraely on drivefine

15285
\ —/
15295
12794 *DANGER”
i RED
REFLECTOR

12795
AMBER
REFLECTOR

14175
"DANGER”




A\ If shredder must be off the ground to install

£ § )\ any equipment, be sure to safely block it

25228 up. Be certain that entire area is safe
before doing any maintenance.

WHEEL ARM ASSEMBLY

Remove hardware bag from the box of parts.
The bag contain hardware for attaching the two
arms.

Position: the wheel arms on the rockshaft,
with the tire towards the either middle or cutside
for the desired row spacing. ~ '

" Tire should be inflated to 15-20 PSI

HYDRAULIC CYLINDER OR RATCHET
JACK

Install a Standard agricultural 3x8 hydraulic
cylinder compatible ratchet jack between the lug
on rockshaft and the lug on top of the housing.

HOSE STAND

Remove the right bolt from the top of the
gearbox shield and install the hose stand. Runthe
hydraulic hoses though the tractor. The stand s
located in the box of part.

HINGING GUARDS ~ ———

RECOMMENDED TORQUE IN FOOT-
POUNDS COARSE AND FINE THREAD
GRADE, S BOLTS

DIA TORQUE DIA TORQUE

/4" 10 9/16 111
5/16 i8 58 173
3/8 39 3/4 290
7/16 58 7/8 500
12 87 1 620
IMPLEMENT JACK OR STAND

The implement jack or stands are in the box
of parts. The implement jack is required on all
pull type shredders. The jack stands are required
on semi-mount & full shedders.. .

Tnstall as shown in illustration below.

Remove hinging guards and two-roll pins from
the box of parts, and
- locate the tow. hinge
rods. Each are about half
' the total length of the
= shredder. Install rods
from the out side of the
shredder in-ward. Slide
“one hinge rod_halfway
* though the first tab while
positioning a hinging
guard between tabs. Slide rod through the guard
and repeat until all are in place. Install roll pin
between last tab and the end panel.

PIN PLACEMENT




ELTCI F&D.}mm< TTS0W0T o T T ,%zéiéiéééé
LtV SNV L mm_DDumIm 1S AF ILT W
FUS-c {206) it &mww«ﬂeﬁﬂuﬂﬁ & A\M\ @ }L.v % \v@ r\..u..vmn. PRN.
| e m .m&mamq wwn| oo om| EQ_ : R
0TS T VAR Y/ ARy A " (Y
M50 | » NI | Lo | R mv\ .?.m :\& \\ ?m %N
_BeBle ARG Rnoae
BEHAC SPLBC GHAIST
negas SRL6EL AR
PEBLS FALGS Hhee
8112891 181 9+462 (8 IGaT Ergic BeEgAL CAiba GBHnae
:hmwwwaﬂd (8)9rse {Bl1BCI BEBLS ~ B o ‘;a:mﬂmxm R AS T .:::EM
(2112391 (9)9rge 191 IkZ1 Oy Luedde AT :%_m;
(21312891 (91O Ge (griBal. GRS Gealse ani6e AEBal
- v 1hOM E =gl ATenassy ST s ieny | R ERELIR]
TSV NN 1oa FENL ONLLNDOW | 330 i LNNOW TLINAOW RIDCSHNAL &:ﬁ._m_és awﬁm_.m
. 510G
nace
P92 @Esl
MG sl
72195 dHEA0099HS o
I _ ) ; T yy “
| rd
31 - J; i m %
= =] s
X T
N -
i ] E Y 2 3 \\\\ﬁn
a T T \ Bans
f|\— -
§ Svovv J\ 4715
_ ANITST Ao R B 1Y
UL [FTEv I e Y LI sl oo

11



8 | X01206 BOLT, 3/8° X 1" LG. HEX HD.
7 | X17307] 1 | SHIELD, GEARBOX
X245C8 | 1 | SHIELD, RH. UNE SHAFT INSIDE {2500)
24 | X01602 FLATWASHER, 5/8° X31558 1 1 | SHIELD, RH. LNE SHAFT OUTSIDE (2500)
23 | XO1640 LOCKWASHER, 5/8" 6 | X245071 1 | SHIELD, LH. LINE SHAFT INSIDE (2500)
22 | Xo1291 BOLT, 5/8" X 2° LG, HEX HD GR.5 X31567 | 1 | SHIELD, L. LINE SHAFT OUTSIDE (2500}
21 | XC2546 NUT, 5/8" HEX HD TOPLOCK GR.8 X24508 | 1 | SHIELD, RH. LUNE SHAFT INSIDE {24C0)
20 | X01290 BOLT, 5/8" X 1-1/2° LG, HEXHD X245121 1 | SHIELD, RH. LNE SHAFT OUTSIDE (2400+2200
19 | X284911 1 | MOUNT, GEAR BOX X24507 | 1 | SHIELD, LH, LINE SHAFT INSIDE (2400)
18 | XC2564 NUT, 1/4* HEX HD. {LOCKING) 5 | X24517) 1 | SHIELD, LH, LINE SHAFT OUTSIDE {2400+2200
17 1 XC1181 BOLT, 1/4° X 5/8° LG. HEX HD. X24516 1 | SHIELD, R.H. LINE SHAFT INSIDE (2200}
16 | X14403| 4 | LARCH, HOCD X24515 | 1 | SHIELD, LH. LINE SHAFT INSIDE {2200}
16 | X28473| 1 | SHIELD, LH.END 4 | X02475 NUT, 5/16" HEX HD. (LOCKING)
14 | X28472] 1 | SHIELD, RH. END 3 | X01887 FLATWASHER, 5/16°
13 | xo1207 BOLT, 3/8" X 1-1/4° LG, HEX HD. 2 | Xo1ss BOLT, 8/16" X 1" LG, HEXHD.
12 | X28467. 1 | PANEL LH. BOTIOM END ,
11 | X28466] 1 | PANEL RH. BOTIOMEND ; |X280061 1 | HOUSING, MAIN (2500) i
10 | XO1598] | FLAIWASHER 3/8° X28008| 1 | HOUSING, MAIN (2400} |
? | 02496 NUT, 3/8* HEX HD. {LOCKING) X28004 | 1 | HOUSING. MAIN (2200) 5
TEM | PART NO.| QTY. ~___ DESCRIPTION MEM| PART NO.| QY. DESCRIPTICN |
= e rans mVsED  pEhse MAIN HOUSNG B30 o
%%ﬁ TG R e MODELS 2200-2400-2500 | SCB00102 |

15



8 | XD1206 BOLT, 3/8° X 1* LG. HEX HD.
7 | X17307 1 | SHIELD, GEARBOX
X28190| 1 | SHIELD, RH. LINE SHAFT INSIDE (2650)
24 | X01602 FLATWASHER, 5/8° X28192 | 1 | SHIELD, RH. LUNE SHAFT OUTSIDE (2650]
23 | X01640 LOCKWASHER, 5/8" 6 | X28194! 1 | SHIELD, LH. LINE SHAFT INSIDE (2650]
22 | %01291 BOLT, 5/8" X 2* LG. HEX HD GR.5 X28191 | 1 | SHIELD, LH. LINE SHAFT OUTSIDE (2650}
21 | X02546 NUT, /8" HEX HD TOPLOCK GR.8 X281931 1 | SHIELD, RH. LINE SHAFT INSIDE (2650}
20 | X01290 BOLT, 5/8" X 1-1/2° LG, HEX HD 28195 | 1 | SHIELD, RH. LINE SHAFT OUTSIDE {2650)
19 | X284917 1 | MOUNT GEAR BOX
18 | XO2564 NUT, 1/4° HEX HD, (LOCKING) 5
17 | XO1161 BOLT, 1/4" X 5/8° LG. HEX HD.
16 | X14403| 4 | LAICH, HOOD
16 | X28473| 1 | SHELD, LH.END 4 | XO2475 NUT, 5/16° HEX HD, (LOCKING)
14 | ¥28472| 1 | SHELD, RH, END 3 | XO1597 FLATWASHER, 5/14"
13 | XOv207 BOLT, 3/8" X 1-1/4" LG, HEX HD. 2 | XO1185 BOLT, 5/16" X 1° LG. HEX HD.
12 | X28467! 1 | PANEL LH, BOTIOM END ¥281421 1 | HOUSING, MAIN (2650)
11 | X28466! 1 | PANEL RH. BOTIOM END i
10 | XO1598 FLATWASHER, 3/8°
? 1 X02496 NUT, 3/8° HEX HD. [LOCKING)
TEM | PART NO,| QY. DESCRIPTION || MEM] PARTNQ.| QTY. DESCRIPHON
e REVED @ phem MAIN HOUSING s T
o T TS ERoT e W MODELS 2650 800102




; - ETRVRS] TGS -
i
wmwmwg@, 01 HY ¥3ENIIHD 1L 173g¥ T
96 /51 3ava I
WG amomo TN
WG wwa SND DY LSN | N0 1IVE 10
IOSIONCA | , J L 91 90, qim oRAo3s] CASSY TVN 4 Ol AW
L 40 13§, @ gy B0 gw ﬁwiazm_z,ﬁm
NOILIWSE3A 3000
ATIATSSY 4 T
U3 A
L 10¢ 71 Amvion
) @
0071 01 9T GR Xan IAN 9VSE 73 (9 _ _
SXZ9 " OH XaH 110% [0€1 1z : )
8/ 1vTd UIFHSWA 8691 | 438! 0¢ 01
S S ©
bt z
B FSOH_aN 11 35vIee 081ve L 741 6 - @ oz) @
5N xm:m m_“o_m am_&_ ” o" P (&)
§ XG0l XIn 10w 971 g 9
N ETER SRR TOVHE [ @ ® AT
DT ATI1Nd 43 Ta L9vae 1 £l
FU/E T X E9 X ¥/t 1 ONIHSHE 686V ¢ F4 z
HIWOT U3 1Snray 9288 L L L
UINNT 49vH HaNTIHD 14 [88¥C ] 01 (¢)
NO 18 SFU DD DN 4453 9ivc L 5
3NG4 1WH 43N3 15 | | [ FLT g
HU ONN 11-875 OH X3H InN 969 i
Uiddn H3isArav Sz801 9
M0T do1 ¢71 O ¥3H InN AT £ ]
TANNYHO BN 1 INNOW voadl [ ¥V
MI0T 01 9/% aH X3IH LON {0gl | 338 £
1 X 8/¢ 4 X3H _Iod 90z 1 FETI
2710 97X 71 GH Xan 1154 FAN F4 1 D597 HO4 d3svaiiy Y YA
sorez _ NG 113 90354 ON 1uvd | AB |WATT 053 NG TS 1A3Y 3lva

17



21 | X02475 NUT, 5/16” HEX HD TOPLOCK
20 | X01597 FLAIWASHER, 5/16" 8 | X20092| 2 | BEARING, 1-3/4° 4-BOU (1800 - 2400)
19 | XO1185 BOLT, /16" X 17 LG, HEX HD 71 XO22%1 2 ZERK, 1/8° NPT
18 | XO2846 NUT, 5/8" HEX HD TOPLOCK 6 | X12383| 2 | COUPLER, 1/8° NPT
17 | %01290 BOU, 5/8" X 1-3/4" LG, HEX HD § | X2d179| 2 | HOSE, GREASE LINE (/8" X 30" (G)
16 | XO2839 NUT, 1/2° HEX HD TOPLOCK X31556 | 2 | LNE SHAFT 1.25 X 142° LG (2500)
15 | XO1600] 8 | FLATWASHER, 1/2° X24483] 2 | UNESHAF], 1.75'X 136'LG. (2400)
14 | x01249 BOW, 1/2" X 1-1/4° LG, HEX HD. , [ X244B2] 2 | UNESHAFT,1.75' X 125 LG, (2200)
13 | x24223] 2 | PLATE, MOUNTNG
12 | X16895| 2 | BEARING, 2° 4-BO0
17 | X24208] 2 | SLEEVE, 1-3/4"
1o | X02548 NUT, 5/8" FEX HD TOPLOCK 3 | Xo2408| 4 | KEY, 38 X2-1/2 LG,
2 | X12911| 2 | K, CROSS & BEARING (NOT SHOWN]
9 | X01291] | BOL, 58 X2 L1&" 1 | X24239] 2 | UJOINT, 1-3/4" (2200 - 9650]
MEM | PART NO.| anv.| DESCRIFTION meM] PARTNO. @Y, DESCRIPTION
ML | g [sa0es | oellons T DRIVE LNEASSEMBLY NG zoil |
g s .. e gﬁ = MODELS 2200-2500 | $C500106 |




21 | %02475 NUT, 5/16" HEX HD TOPLOCK
20 1 XO1597 FLATWASHER, 5/14° 8 | X20092| 2 | BEARING, 1-3/4" 4-BOLT (1800 - 2400)
19 | X01185 BOLT, 5/16° X 1° LG. HEXHD 7 | X0O2291: 2 | ZERK 1/8" NPT
18 | 02546 NUT, 5/8" HEX HD TOPLOCK 6 | X12333] 2 | COUPLER 1/8°NFT
17 | %01290 BOLT, 5/8' X 1-3/4° LG, HEXHD 5 | X24179| 2 | HOSE GREASE LINE (1/8'X 30" LG)
16 | XO2539 NUT, 1/2* HEX HD TOPLOCK X24178 | 2 | HOSE, GREASE LINE (.18° X 107 LG
15 | XO1400 FLATWASHER, 1/2" X28498 1 4 | LINESHAFT1.75 X 151'LG
14 | XO1249 BOLT, 1/2° X 1-1/4" LG. HEX HD.
13 | Xo42031 4 | PLATE, MCUNING 4
12 | X16895] 4 | BEARING, 2* 4-BOLT
11 | X24203| 4 | SLEEVE, 1-3/4"
10 |XO2548] NUT, 5/8" HEX HD TOPLOCK 3| XO2408 4 | KEY, 38" X2/ 16,
2 | X12911] 2 | Ki, CROSS & BEARING [NCT SHOWN)
9 1 X191 BOLT, 58" X 2* LG® 1 | X242391 2 | UNJOINT, 1-3/4°
EM | PART NO.| &Y. DESCRIPION EM, PART NO.| QY. DESCRIPTION
2% ¥ B |91395 REVISED e 1192 DRIVE LINE ASSEMBLY RENG. 20
> EAL. ;;?é T T MODELS 2650 e 00106

19



X28184 | 1 ROCKSHAFT, R, H. (2650}
8 %31866 | 1 ROCKSHAFT, R H, (2500
A24496 . 1 ROCKSHAFT, R H, [2400)
18 | X24301 0 1 BAR, ROCKSHAFT SPLICE X28046 | 1 ROCKSHAFT, R, H, [2200)
14 | 01298 BOL, 5/8° X 3-3/4° LS. HEX HD. 7 X284951 1 MOUNT, L H. CYLINDER 2650
13 | AO177¢9 NUT, 1* HEX HD TOPLOCK X24318] 1 MOUNT, L H, CYUNDER 2200, 2400, 2500
12 | X01354 BOLT, 1* X 3.25" HEX HD 6 | XO1295 BOLY, 5/8' X 3" LG. HEX HD. '
11 ] X24276) 2 | ARM, CLEVIS 5 | X24271| 8 BEARING, ROCKSHAFT
X28185] 1 ROCKSHAFT, L H. (2650) 4 | XO12¢91 BOLY, 5/8 X 2" HEX HD.
10 X31867| 1 ROCKSHAFT, L H. (2500 3 | XO2846 NUT, §/8° HEX HD TOPLCCK
X24497 | 1 ROCKSHAFT, L. H. {2400 2 | X012%0 BOLT, 5/8° X 1-3/4° HEX HD.
X28047 ¢ 1 ROCKSHAFT, L H. {2200} 1 X284584 | 1 MOUNT, R H. CYLINDER 2650
9 | X24282% 2 | SPACER, LOWER X23414 1 1 MOUNT, R. H. CYLINDER 2200, 2400, 2600
FEM | PART NQ.| QY. - DESCRIPTION TEM| PART NO.| QTY, DESCRIPION
. #1295 £D) S ROCKSHAFT REF.NO. 20714
R::' DA ma;;wnjfam = & MODELS 2200-265C DMWSGCNgbg] o8




/
X24499 | 2 | ROD HINGE (24 FI. UNI)
X24498| 2 | ROD, HINGE (22 FI. UNIT)
3 X284511 2 ROD, HINGE (26.8 FT. UNIT}
X31885| 2 | ROD, HINGE (35 FI. UNM 5 [ X285 GUARD, HINGING 5 &8
X28045 GUARD, HINGING 11 /8
1 | XO1850] 2 | PIN. 1/&°X 1 LG.ROLL
TEM | PART NO.| @Y. DESCRIPTION TEM| PART NO.| QT DESCRIPTION
£ il e o0 EELTT {NGINGOUARDEROD PRWETE
: ; wew | GRE EECRPIONOF [ESC | iRkl e , f SC500109

21




DMOSDAINY

DNIDVALUNS AdWVvH /M OvyIC
DNIDVAUNS AUvH O/M 6959T
24INY 2dIS

vannE
.
1*

nOLI6T O v

DNIDVAYUNS AQYUVH /M I€EHT
DNIDVAYUNS aYVvH O/M Z€ZVT
DAINY dND .S

nh-¢

'Via .8/1-1
ss&g

22



- ’_f‘!’

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 1-3/4" 1000 RPM PTO.,

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 1-3/8" 1000 RPM PTO.

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 540 RPM PTO,

NOITE!

TO ORDER A COMPLETE PULL TYPE HITCH
(ITEMS T & 5}, USE PART NUMBER X24283.

ITEM #6 (X10520) IS INCLUDED WITH TONGUE
HITCH, BUT CAN BE ORDERED SEPARATE.

8 )
%,
"’_'
%

8 XO17771 6 NUT, 3/4" HEX HD. LOCKING} 4 1 XO16971 1 NUT, 3/4" HEX HD,
7 | X0O1313| 6 | BOLL 3/4* X 2-1/2° LG. HEXHD. 3 1 X084l 1 LOCKWASHER, 3/4*
& X106201 1 SWIVEL, MALE (INCLUDED WTEM #5) 2 XO132Q] 1 BOL, 34 X 5" LG, HEX HD,
5 | X242841 1 HITICH, TONGUE ] 1 X242951 1 TONGUE, ADJUSEING
MEM | PARTNO.| @Y. DESCRIPTION |1 BEMI PART NC.| QY. DESCRIPTION
4 | 54308 REVISED e ;:u:s REEND. o009
o A T PULTYPEHICH PRt

23




NOTE:

TO ORDER A COMPLETE RATCHET JACK
ASSEMBLY, USE PART NUMBER X12267,

4 xX129821 i HOUSING, MAIN
7 T X12954] 1 | FINGER RATCHE 3 2 | PIN, 1" DA (NCLUDED W/IACK)
6 | X12986] 1 | HANDLE 5 2| CLIE RAR PIN INCLUDED WIJACK)
& X129531 1 RATCHET 1 Xi12951 2 SCREW YOKE ASSEMBLY
e | PARTNO. @Y  DESCRIFTON TEMI PART NO.| @V, ] DESCRIPTON
" | B |9398 REVSED oo RATCHET JACK ASSEMBLY oo
RV | DAE CESCRPTONGR REVEICH [t T8 SCa00112




~)

1

X20883

BAR, SPACER

X24384

PiN, HITCH

X20852

TUBE, MOUNTING

X20853

STAND, JACK

@(M-@h

PART- NO.

DESCRIPTION

PART NO.

DESCRIPTION

B i

138

REVISED

ME! 2-18-48
Woar

TE

DESCRITTIM &F REVERGR

B 7

JACK STAND

REF, MO 20228

DRAME M. crs00113




NOTE:

- 7O ORDER A COMPLETE CASTER WHEEL ASSEMBLY

{ITEMS 1 - 31), USE PART NUMBER X20007,

TO ORDER A COMPLETE CASTER ASSEMBLY
(TEMS 13, 14, 15), USE PART NUMBER

X18232. ' @
16| XO1206; 2 BOIT, 3/8° X TV LG HEX HD,

3 xX08125{ 1 WHEEL, 15" X 6* 6-BOLT (NOT SHOWN]} 15| X18888| 2 BUSHING, 2* TENSION

30 | X18887] 1 SPACER 14| Y0229 1 |- ZERK, 1/8" NPT GREASE

20 | X18935] 1 HUB, &-BOLT W/CUPS 13 X18886] 1 HOUSING, CASIER

28 | XO2608| 6 NUT, WHEEL 12| X18182] 1 LINK, CASTER BOITOM

27 | XO2604] & STUD, WHEEL 11| X18192] 2 PN, SHORT PVCT

26 | XO7598, 2 CUPR BEARING 101 XO01697] 8 NUT, 3/4" HEXHD,

25 | XI18900| 2 CONE, BEARNG ¢ | XO1sd1 8 LOCKWASHER, 3/4*

24 X189341 2 SEAL 8 X181¢1| 2 PIN, LONG PNVCT

23 | X18508) 1 SPACER 7 | XO1325; 8 BOAT, 3/4" X 8 LG, HEX HD.

22 | XOoz048! 1 PIN, §/32* X 2-1/2" LG, COIER 6 | X18175] 2 PLATE, MOUINTING

21 1754 1 NUI, 1" CASRE 5 | X18177! 1 ANGLE, LH, MOUNTING

20 | X18891 1 SPINDLE, 1-1/22 DIA. X 13-1/2° LG, 4 | X18181| 1 LINK, CASTERTOP

1¢ | Xigeg9; 1 FORK, CASTER 3 | Xi8176) 1 ANGLE, R H, MOUNIING

18 | XO2496 2 NUT, 3/8° HEX HD. (LOCKING) 2 X0O1405) 5 FIATWASHER, 17 .~ .

17 | X18893| 1 | BRACKET, REJAINER 1 | X02591] 4 | NUL 1" UNF HEX HD. (LOCKING)
[EM | PART NO.| &Y, DESCRIFTION TEM| PART NO.| &Y. DESCRIFTICN 5

' B |913.95 REVISED el i | Fg—————m iy
R | DA% DECRIICN CF IBVICN [, M3 CASTER ARMASSEMBLY %%%01 14




X60158 MOUNT, PVOT
X01777 NOT, 374" HEX HD. (LOCKING)
X013 BOLT, 1 X 4~1/7 L5, FEX .
X24352 TUE,
0 | 01808 | 4 | FLAT WAGNER 137" X50168 TUBE, LINKAGE
14 | w1729 | 7 | PN 1-7/15" X §° IC. X078 NUT, 1" HEX HD. (LOCKING)
13 | X430 | 7 | PN T X 3-1/7° 16,
7 | %0258 | 51 PIN_7/15° X 2 LYNCH X17303 PN, 1-1/% X I~1/8 G,
16 ] X033 1 6 1 BOLT, 3/ X 2-1/2" (6. HEX HD. X24347 N~ FRAME
TEM | PART NO.| QIY, BESCRIPTION PART NO. DESCRIFTION
| 8 jeiass [ FULL MOUNT PARTS [ 2t
= T A NVENTIONAL SHREDDER 2200-2650 SR800115




WU, 5/3° HEX FD. TOPLOCK

(11 ] X02545 § 14
10 | X01620 | 14 | FLATWASHER, 5/8°
15 | x24380 | 1 | SHM. 1/2° g | X01281 | 8 | BOLT, 5/8 X 2-1/2" 1G. HEX KD
X24487 | 9 | TUBE, MOUNTING {2400) 8 1 Xo4404 | 2 | SHM, 1/E
%74485 | 2 | TUBE, MOUNTING {2200) 7 | X24403 | 2 | SHM, 10 CA
(4 |X24371 1 2 | TUBE, MOUNTING (2000) § | Xo4402 | 2 | SHM, 3/16°
X24372 | 2 | TUBE, MOUNTING {1800) 5 1 X01777 | 6 | NUT, 3/4" HEX HD. TOPLOCK
X24400 | 2 | TUBE, MOUNTING {1500} 4 X013 T 6 | BOLT, 3/4 X 2-1/2° 6. HEX HD.
x20068 | 2 | TUBE, MOUNTING {1200) I Xi7268 T 2 | PN, 1-7/167 DI % 9" LG,
13 | X01292 | 4 | BOLT, 5/8" X 2~1/4" 1£. HEX HD. 2 | X02584 | 2 | PN, 7/18" LYNCH
12 | X01289 { 27 | BOLT, 5/8" X 1=1/7" L6. KEX HD t | X60161 | 1 | HITCH, 2-PCINT
ITEM | PART NO.1 QTY. DESCRIPTION ITEM | PART NO.| QTY. DESCRIPTION
(8 loms] s EEEESDT SPUSVOUNT PARTS  feie IO




NOIE:

TO ORDER A COMPLETE WHEEL ARM ASSEMBLY
("EMS1,2,3,4,5,6,7,8,9,10, 11, 12,
13}, USE PART NUMBER X28423

TO ORDER A COMPLETE DUAL ARM ASSEMBLY
(TEM 19, NOT SHOWN); USE PART NUMBER
X21490.

TO-ORDER A COMPLETE HUB AND SPINDLE ASSEMBLY
(TEMS S, 6,7, 8,9, 10,11, 12),

USE PART NUMBER X18240
22 1 x2s7] 1 ] BOT.BX3%GRS
______ 21 | XD253%| 1 | MNUT.5HEXHD TOP LOCK
20 | x18241; 1 | SPINDAE
19 | X21490! 1 | DUAL WHEEL ARM ASSEMBLY (NOT SHOWN) 2 | X124410 1 | HUB, 4-BOLT W/CUPS
18 | X08125] 1 | WHEEL 15" 6-BOLT (NOT SHOWN) B | XO9089] & | BOIT, 1/2°-20 UNF X 1-1/2" LG, WHEEL
17 1 X153541 1 | BOLT, WHEEL ARM 7 | XO2286) 1 | TERK 1/4°-28
16 | XO18021 2 | FLAWASHER, 5/8° & | X063l 1 | CUP OUTER
16 | X01640] 2 | IOCKWASHER, 5/8° 5 | X06665| 1 | CONE, OUTER
14 | XO1696] 2 | NUL 5/8° HEX HD. 4 | XO1605] 1 | FLATWASHER, I*
13 | x284250 1 | ARM, WHEEL 3 | XO1784] 1 | NUI, 1" CASIE
12 | X06572] 1 ¢ SEAL GREASE 2 | XO2048 1 | PIN, 532" X 2-1/2" LG, COTER
11| XQ6573] 1 | CONE INNER : X12442) 1 1 CAR HUB W/ZERK
10 1 XO&5741 1 | CUP INNER 06666 1 | CABHUB
TEM| PARTNO.| TV, DESCRIFTION ItEM| PART NO.! QTY. DESCRIFTION
b ‘\})E\/ 9.13.95 REVISED ez} ::‘:9: WHEEL ARM ASSEMBLY REF NO, 20219
ool ' )4 n:w] DATE DESCRIPTICH OF REVBICN ﬁ [ REMOVABLE WW?(%S“SDT 17

29



SIDE KNIFE

+19-95

ORIGINAL RELEASE

CATE

Al N

CESCRIPICN CF REVISON

i

16" DIA, CYLINDER ASSEMBLY
MODELS 2200 - 2650




391 X280441 2 GRASS RING FULL
38| X31464! AR | BUSHING .66 X 1.0 X 2.5
37 | X24237| AR | CUP KNFE
36 | X02546 | AR | NUT .62 TOG LOCK
35| X37453| AR | BUSHING .66 1.0X.75
| 347 X26569] AR | SIDE KNIFE
/-1 33] X31454] AR | BUSHING .66 X 1.25 X .868"
~{ 32| X02633| AR | BOLT, 62XA4AGRE
31 X28499 2 | BEITAC90 .
30| X24074] 2 | PULLEY 16°. GROOVE
oo | XO2408| 2 | KEY.37X.37X2.5
X24229| 2 | BUSHING Q.D. 1.75 .37KWY
28 | X24073| 2 | PULLEY 10.5° 3 GROOYE
27 | X26870] 2 | BUSHING @.D 2.18 .5 KWY
oo |- X02546 | AR | NUT 62 TOPLOCK
XD1291| AR | BOWT.62X2
25| XO1185| AR | BOIT.31X 1.0
94 | X24322) 2 CLAMP GREASE HOSE
_______ 23 | X241007 2 | BEARING STFFNER
22| X24178| 2 | GREASEHOSE 18X 108
21| X26872 2 | BEARING 2.18 4-80LT ECCENTRIC LOCK
20| X02475| AR | NUT.3] TOPLOCK
191"X01597 | AR | FLAT WASHER .31
181 X01186] AR | BOLT.31 X1.25
177 X07589 | 12 | GRASSRING 107 SPLT
_____ _ 16 X02495 AR | NUT.37 IOP LOCK
15| X01598 | AR | FLAT WASHER .37
14| XD1207 | AR | BOIT.37 X 1.25
13 |LX28041 | 1 | SHIELD GREASE LINEiH
X28040 | 1 | SHIELD GREASE LINE RH
12| XQ4177| 2 | GRASEHOSE.18X21.5
Jy | X02846 | AR | NUT 62 TOP LOCK
X01295| AR | BOIT.62X3
10| X26871 1 4 | BEARIN 2,18 4 BOLT W SET SCREW LOCK
o | X02539| 12 | NUT.5 XTOPLOCK
X01249[ 12 | BOIT.5X1.25
8 | X28037| 2 | MIDBEARING PLAIE
7 | X02291| 10 | GRASE FIG .12 SIRAIGHT
6 | X02439 4 | B5X.5X25
5 | X27599] 2 | COUPLER INNER
4 LX01640] & | LOCKWASHER 62
X02645 8 | BOLT 62X 2 GRS FINE THREAD
3 | X27598] 2 | COUPLER OUTER
X28189 | AR | ROTOR CUTER 26.5
o | X281501 AR | ROTOR OUTER 25
X27563| AR | ROTOR OUTER 24'
----- ; X27561 | AR | ROIOR QUIER 22°
X28188 | AR | RCTOR INNER 26.5'
; LX27569] AR | RCTORINNER 25
X27562 | AR | ROTOR INNER 24
X27569 | AR | ROTOR INNER 22
MEM| PARTNO.! Qv DESCRIFTION
Alsmes | omomaResss  BEEE% 1 10°DIA CYLINDER ASSEMBLY [ENO.20a0
e e CERAPIoN G RESGN ey MODELS 2200 - 2650 SCE00146

31




NOTE:

1O ORDER ACOMPLETE 1000RPMIPTIC ./ / /¢« A\ e
W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27024.

TO ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS

TO ORDER A COMPLETE TRACTOR HALF FTO W/SHELD 18, 20 21, 23), USE PART NUMBER X27074,

(ITEMS 13, 15, 16, 18, 20, 21, 23, 36), USE PART

NUMBER X27072. TO ORDER A COMPLETE-IMPLEMENT HALF GUARD (ITEMS

TO ORDER A COMPLETE IMPLEMENT HALF PTO W/SHIELD 17,19, 20, 22), USE PART NUMBER X27075.

(ITEMS 11, 12, 14, 17, 19, 20, 22), USE PART NUMBER 10 ORDER A COMPLETE TRACICR HALF FTO W/O SHIELD
X27073. {TEMS 13, 15, 16, 36), USE PART NUMBER X27070.
1O ORDER A COMPLETE SAFETY GUARD {TTEMS 17, 18,
19, 20, 21, 22, 23), USE PART NUMBER X27076. {?E,?g??? f‘f%fpuff Pﬁ;ﬁﬂjﬁ;&igﬁ{w’o SHIELD

36 | 18682 1 | YOKE, OUTER TUBE 18| X18707] 1 | OBHEARING, 8-90

35 | X230771 2 | CLOSING PLAIE HALF 17 | X27069| 1 | TUBE, CM SAFETY (IMPLEMENT HALF)

34 | X230761 1 | RING, SCREEN 16| X1870061 1 | NULRING

33 | x27041| 1 | HUB (CLUICH INNER) 15 | X27066 1 | TUBE CM CARDAN (TRACICR HALF)

32 | X23079| 1 | CIRCUP (SNAP RING) 14T Xx27067; 1 | TUBE CM CARDAN [IMPLEMENT HALF)

31 | X27040| 1 | CLUTCH QUIER BODY 13| X18714) 1 | PIN, FLEXBLE

30 | X27043| 1 | PIVOTPIN ASSEMBLY 12| X18683] 1 | YOKE INNER TUBE

29 | X27042| 1 | RACHET W/SPRING Y1 | X18715] 1 | PN, FLEXBLE

28 | X27039! 1 | ZFRIC GREASE NIPPLE 10| X27035| 1 | CLUICH, FREE WHEEL RA2/8

97 | X23061 1 8 | CIRCUP [SNAP RING} g | X18676, 2 | CROSS JOURNAL COMPLETE

26 | X18716] 2 | ZERK, GREASE NIPPLE 8 | Xig732| 1 | YOk 13-y T

25 | X18702 | 1 | HUB (ROTARY LAICH) 7 | X270758] 1 | GUARD, HALF {IMPLEMENT END)

24 | 18722 2 | PUSH BUTTON COMPLETE % | X07074. 1 | GUARD, HALF TRACTOR END)

23 | X270681 1 | TUBE, CM SAFETY (TRACTOR HALF) 5 | X27071 1 | SHAFT, IMPLEMENT HALF W/O SHIELD

22 | x27032| 1 | L.CONE SETS, F8-9 2 | X270701 1 | SHAFT, TRACTOR HALF W/O SHELD

21 | xo7036| 1 1 O.CONESEIS, F&9% 3 | ¥X270731 1 | SHAFT, IMPLEMENT HALF W/SHIELD

20 | X18704! 2 | CHAIN COMPLETE 2 | X27072] 1 | SHAFT, TRACTOR HALF W/SHIELD

19 | X18708 1 1 | LBEARING, 8-9-0 1 | x27076| 1 | SAFETY GUARD COMPLETE

MEM | PART NO.! QY. DESCRIPTION || TEMi PARTNO.| QY. DESCRIFTION

L [ aless|  ORGNALREESE PRrSEi1-3/8-21 PIO RA2 (1000 RPM) fkiSers ™
FeL | DAlE TEICRETON CF REVECN | TR 5 - PULL TYPE UNIT - sC500152 |




NOTE: L

TO ORDER A COMPLETE 1000 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART

NUMBER X27025,
TO ORDER A COMPLETE TRACTOR HALF GUARD (TEMS
TO ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD 18, 20 21, 23}, USE PART NUMBER X27074. (
(TEMS 13, 15, 16,18, 20, 21, 23, 36), USE PART |
NUMBER X27078. 7O ORDER A COMPLETE IMPLEMENT HALF GUARD (TEMS
TO ORDER A COMPLETE IMPLEMENT HALF PTO W/SHIELD 17,19, 20, 22), USE PART NUMBER X27075
(TEMS 11, 12. 14, 17, 19, 20, 22), USE PART NUMBER TO ORDER A COMPLETE TRACTOR HALF PTO W/O SHIELD
X27073. (TEMS 13, 15, 16, 36}, USE PART NUMBER X27077.
1O ORDER A COMPLETE SAFETY GUARD (ITEMS 17, 18, 1O CRDER A COMPLETE IMPLEMENT HALF PTO W/O SHIELD
19,20, 21, 22, 23), USE PART NUMBER X27076. 0TENIS 11, 12. 14}, USE PART NUMBER X27071.
34 | X18682 1 YOKE, QUTER TUBE 18| X3i8707 ¢ 1 O.BEARING, 8-9-0
36 | X23077 | 2 | CLOSING PLATE HALF 17| 5270691 1 | TUBE, CM SAFETY [IMPLENMENT FALF)
34 |X23676 | 1| RING, SCREEN 16 1 X18700] 1| UL, RNG
33 | X27041 |1 | HUB (CLUTCH INNER] 15| 27066 1 | TUBE, CM CARDAN (TRACTOR FALF]
33 | X23079 | 1 | CIRCLP GNAP RING) 14 | X27067| 1 | TUBE, CM CARDAN (MPLEMENT RALF]
31 | X27040 | 1| CLUICH OUTER BODY 151 X18714] 1 | PN, FLOGBLE
...... 30 | X97043 | 1 PIVCIT PIN ASSEMEBLY 121 Xi8683) 1 YOKE, INNER TUBE
29 1 X27042 1 RACHET W/SERING 13 ¢ XI18715! 1 PIN, FLEXIBLE
28 | X27039 1 ZERK, GREASE NIPPLE 161 X27035] 1 CLUICH, FREE WHEEL RAZ/8
27 | X2306] 8 | CIRCLP [SNAP RINGI o ¢ X1867&| 2 CROSS JOURNAL COMPLETE
28 | X18714 2 ZERK, GREASE NIPPLE 8 X230861 1 YOKE, 1-3/4" - 20
25 | X18701 | 1| HUB ROTARY LATCH) 71 %X27075| 1| GUARD, HALF [IMPLEMENT END)
24 | Xi8722 | 2 | PUSH BUTION COMPLETE 6 | X27074; 1 | GUARD, HALF TRACTOR END}
23 | X27068 | 1| TUBE, CM SAFETY (RACTOR FALF] 5 | X27071] 1 | SHAFT, IMPLEMENT HALF W/O SHIELD
22 | x27032 | 1 | LCONE SETS, F8-9 4 | X27077| 1 | SHAFT, IRACTOR HALF W/O SHEELD
21 | X27036 | 1 | O.CONE SETS, F8.9 3 | x27073] 1 | SHAFT, IMPLEMENT HALF WSHIELD
20 [ X18704 | 2 | CHAIN COMPLETE 2 | X27076] 1| SHAFT, TRACTOR HALF W/SHELD
19 | X18708 | 1 | IBEARNG. 8.90 T | X27076| 1 | SAFETY GUARD COMPLETE
TEM | PART NO.| QY. DESCRIPTION TEM| PARTNO.| &, DESCRIPTICN
" A[1issl  oRGNALREEASE  PRRS 1-3/4-20 PTO RA2 (1000 RPM) [ 2iee
REY | DA CECRPIONCRREVSCN  poaad M8 - PULL TYPE UNIT - SCEC01583 1

33



NOTE:

TO ORDER A COMPLETE 1000 RPM CV PIO :
W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27027.

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (ITEMS 13, 15, 16, 18, 20, 21, 23,
28, 36, 38, 40), USE PART NUMBER X27063.

TO ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (TEMS 11, 12, 14, 17,19,
20, 22), USE PART NUMBER X27058,

TO ORDER A COMPLETE SAFETY GUARD {ITEMS
17.18, 19, 20, 21, 22, 23}, USE PART

{(ITEMS 18, 20, 21, 23), USE PART NUMBER
X27059.

TO ORDER A COMPLETE IMPLEMENT HALF
GUARD {(ITEMS 17, 19, 20, 22), USE PART
NUMBER X27060.

TO ORDER A COMPLETE TRACTOR HALF CV
PTO W/O SHIELD (TEMS 13, 15, 16, 28,
36, 40), USE PART NUMBER X27062.

TO ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/O SHIELD (ITEMS 11, 12, 14}, USE

TO ORDER A COMPLETE TRACTOR HALF GUARD

NUMBER X27061. PART NUMBER X27056,

40 | X23011] 1 | CENIRAL BODY 20| X18704] 3 | CHAN COMPLETE

39 | X18743 1 | COMPLETE SHELL 19 | X18708| 1 | I.BEARING, 8-9-0

38 | X18771] 1 | DOWELS, RING NUT 18 | X18707| 1 | OBEARNG, 8-9-0

37 | X23008| 2 | CROSSJOURNAL ASSEMBLY (IRACTOR HALF) || 17 | X27054] 1 | TUBE, CM SAFETY IMPLEMENT HALF)

36 | X18749| 1 | YOKE, OUTER JUBE 16 | X18762] 1 | NULRING

35 | X23077| 2 | CLOSING PLATE HALF 15 | X27051, 1 | TUBE, CM CARDAN (TRACTOR HALF)

34 1 X23076) 1 RING, SCREEN- 14| X27052; 1 TUBE, CM CARDAN (IMPLEMENT HALF)

33 | x27041] 1 | HUB(CLUTCH INNER] 13 | X18714 1 | PN, FLEXBLE

32 | X23079] 1 | CRCUP (SNAP RING) 12 | X18683] 1 | YOKE, INNER TUBE

31 | X27040 1 | CLUICH OUTER BODY 1 | X18715] 1 | PIN, FLEXBLE

30 | X27043 1 | PIVOT PIN ASSEMBLY 10 | X27035| 1 | CLUICH, FREE WHEEL RA/8

29 | X27042| 1| RAICHET W/SFRING 9 | X18676] 1 | CROSS JOURNAL ASSEMBLY (IMPLEMENT HALF)

28 X23004: 2 ZERK, GREASE NIPPLE B X18738] 1 YOKE, 1-3/8" - 21 RS

27 | x23061| 12| CRCLP (SNAP RING) 7 | X27060| 1 | GUARD, HALF (IMPLEMENT END)

26 | X18716 3 | ZERK. GREASE NIFPLE 6 | X27059] 1 | GUARD, HALF (TRACTOR END)

25 | X18702] 1 | HUB (ROTARY LAICH) 5 | X27056] 1 | SHAFT, IMPLEMENT HALF W/O SHEELD

24 | X18720. 2 | PUSH BUTTON COMPLEE 4 | X27062] 1 | SHAFI, IRACTOR HALF WO SHELD !

23 | x97053| 1 | TUBE, CM SAFETY IRACICR FALF) 3 | X27058| 1 | SHAFT, IMPLEMENT HALF W/SHELD

22 | 27032 1 | L.CONE SETS, F8-9 2 | X27063] 1 | SHAFT, TRACIOR HALF W/SHELD

21 | X18766] 1 | O.CONE SES. N&-9 1| X27061, 1 | SAFEIY GUARD ASSEMBLY

fIEM | PARTNO,| QTY, . DESCRIPTION [EM| PART NO.i QY. DESCRIPTION
PR P AN [anen] omowumise PER2ES] 13821 CVFIORA2 - SRS d —
| Setn b AN, [ e ecewiomear e ] -PULL TYPE UNIT(I0CORPM)- | SCB00155 |

34



NOITE:

W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27028.

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (ITEMS 13, 15, 16, 18, 20, 21, 23,
28, 36, 38, 40}, USE PART NUMBER X27065.

1O ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (REMS 11, 12, 14, 17,19,
20, 22). USE PART NUMBER X27058,

TO ORDER A COMPLETE SAFETY GUARD (TEMS
17,18, 19, 20, 21, 22, 23), USE PART

TO ORDER A COMPLETE 1000 REM CVPIO ©
‘ 36)(15)( 16)(14)(12

TO ORDER A CCMPLETE TRACTOR HALF GUARD
(TEMS 18, 20, 21, 23), USE PART NUMBER
X27059.

TO ORDER A COMPLETE IMPLEMENT HALF
GUARD [ITEMS 17, 19, 20, 22}, USE PART
NUMBER X27060.

TO ORDER A COMPLETE TRACTOR HALF CV
PTOW/O SHIELD (TEMS 13, 15, 16, 28,
36, 40), USE PART NUMBER X27064.

TO ORDER A COMPLETE IMPLEMENT HALF CV
PTIO W/O SHIELD (TEMS 11, 12, 14), USE

NUMBER X27061. PART NUMBER X27056. "
40 | X230111 1 | CENWRALBCDY 20| X18704| 3 | CHAIN COMPLETE
39 | Xi8743! 1 | COMPLETE SHELL 191 X18708] 1 | LBEARMNG, 8-9-0
368 | X18771) 1 | DOWELS, RING NUT 18 | X18707: 1 | OBEARING, 8-9-0
37 | X23008! 2 | CROSSJOURNAL ASSEMBLY (TRACTOR HALF) 17 ] X27054] 1 | TUBE, CM SAFETY {IMPLEMENT HALF)
36 | X18749] 1 [ YOKE. OUIER TUBE 16 | X18762] 1 | NUT, RING
35 | X23077| 2 | CLOSING PLATE HALF 15 | X270511 1 | TUBE, CM CARDAN {TRACTOR HALF)
34 | X23076| 1 | RING, SCREEN 14 | X27082] 1 | TUBE, CM CARDAN (IMPLEMENT HALF)
33 | X27041) 1 | HUB (CLUTCH INNER) 13| X18714) 1 | PIN, FLEXBLE
32 | X23079: 1 | CIRCUP {SNAP RING) 12 ; X18683: 1 | YOKE INNER TUBE
31 | X27040! 1 | CLUICH OUTER BODY 11 X18715] 1 | PN, FLEXBLE
3C | X27043 1 | PNOTPIN ASSEMBLY 10 | X27035| 1 | CLUTCH, FREE WHEEL RAZ/8
29 | X27042| 1 | RAICHET WISFRING L9 | X18676] 1 | CROSSJCURNAL ASSEMBLY IMPLEMENT HALF}
28 | X23004| 2 | ZERK, GREASE NIFFLE 8 | X23085. 1 | YOKE 1-3/4'-20RS
27 | X18711] 12 | CIRCLP (SNAP RING) 7 | X27080: 1 | GUARD, HALF (IMPLEMENT END}
26 | X18716] 3 | TERK, GREASE NIPPLE 6 | X270891 1 | GUARD, HALF (TRACTOR END}
25 | X18701: 1 | HUB[ROTARY LAICH) 5 | X270561 1 | SHAFY, IMPLEMENT HALF W/O SHEELD
24 | X18721! 2 | PUSH BUITON COMPLETE 4 | X27064| 1 | SHAFT, TRACTOR HALF W/O SHIELD
23 | X27053| 1 | TUBE, CM SAFETY (IRACTOR HALF) 3 | X27088| 1 | SHAFT, IMPLEMENT HALF W/SHEELD
22 | %27032| 1 | LCONE SETS, F8-9 2 | X27065| 1 | SHAFT, TRACTOR HALF W/SHIELD
21 | X18766) 1 | O.CONE SETS, NB-9 T | X27061! 1 | SAFETY GUARD ASSEMBLY
EM | PART NO. DESCRIFTION EM| PARTNO.| QIY. DESCRIPTION

2

IDAE] 131658

A [11-1595 CRIGINAL RELEASE £ o

RV | DATE CECRPICN OF REVISICN (S

1-3/4-20 CV FTO RA2 IREF. NO. 27028
PULL TYPE UNT (1000 RPM)- | Se500156 |

35



NOIE: L

TO ORDER A COMPLETE 1000 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27406,

NUMBER X27046.

X27047.

O ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD
(TEMS 13, 15, 16, 18, 20, 21, 23, 34), USE PART

TO ORDER A COMPLETE IMPLEMENT HALF PTO W/SHIELD
{FEMS 11, 12, 14,17, 19, 20, 22}, USE PART NUMBER

TO CRDER A COMPLETE SAFETY GUARD {TEMS 17, 18,
19, 20, 21, 22, 23), USE PART NUMBER X27050.

TO ORDER A COMPLETE IMPLEMENT HALF GUARD (TEMS
17, 19, 20, 22), USE PART NUMBER X27049.

TO CRDER A COMPLETE TRACTOR HALF PTO W/O SHIELD
(TEMS 13, 15, 16, 36), USE PART NUMBER X27044,

7O ORDER A COMPLETE IMPLEMENT HALF PTO W/C SHIELD
{IEEMS 11, 12, 14}, USE PART NUMBER X27045.

TO ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS
18, 20 21, 23), USE PART NUMBER X27048.

&

@:ffﬁF
Jd

16

36 | X186821 1 YOKE, OUTER TUBE 18 | X18707: 1 C.BEARING, 8-9-0

35 | X23077) 2 CLOSING PLATE HALF 17 | X27038; 1 TUBE, CM SAFETY (IMPLEMENT HALF)

34 | X23076] 1 | RING, SCREEN 16| X18700] 1 | NUTRING

33 | X27041] 1 HUB (CLUTCH INNER) 151 X27033) 1 TUBE, CM CARDAN {TRACTOR HALF}

32 | X23079] 1 | CIRCUP (SNAP RING) 14| X27034] 1 | TUBE, CM CARDAN (IMPLEMENT HALF)

31 X270401 1 CLUTCH OUTER BODY 13 X187141 1 PIN, FLEXJBLE

30 | %27043| 1 | PIVOT PIN ASSEMBLY 12 X18683] 1 | YOKE INNER TUBE

29 | X27042| 1 | RACHET W/SPRING 11| X18715] 1 | PIN, FLEXBLE

28 | X07039| 1 | 7ERK GREASE NIPPLE 10 | X27035] 1 | CLUICH, FREE WHEEL RA2/8

27 | X23061] 8 | CIRCLIP (SNAP RING) 9 | X18676| 2 | CROSSJOURNAL COMPLETE

26 | X187161 2 | 7ERK, GREASE NIPPLE 8 | x23086] 1 | YOKE 1-3/4-20

25 | X18702; 1 HUB (ROTARY LATCH} 7 1 OX270491 1 GUARD, HALF {IMPLEMENT END)

24 | 18722 2 | PUSH BUTTON COMPLETE 6 ; X27048| 1 | GUARD, HALF (TRACTOR END}

23 | X27037¢ 1 TUBE, CM SAFETY (TRACTOR HALF) 5 | X27045] 1 SHAFY, IMPLEMENT HALF W/O SHIELD

22 | x27032 1 | LCONESETS, F8-9 4 | X27044] 1 | SHAFT, TRACTOR HALF W/O SHIELD

21 X27036] 1 O.CONE SETS, F8-9 3 | X27047 1 1 SHAFT, IMPLEMENT HALF W/SHIELD

20 | X18704. 2 | CHAN COMPLEE 2 | X27046: 1 | SHAFT, TRACTOR MALF W/SHIELD

19 | X18708 1 | LBEARING, 8-9-0 1 | 27050 1 | SAFETY GUARD COMPLETE

TEM | PARTNO.| QY. — DESCRFTION EM| PARTNO.| QIY. DESCRIPTION
PV R L AL alws|  crowinmms  ZSTRER-3/4-20 PO RA2 (1000 RPM) ERIR B
i — - AN, ] o DESCRFICNOF REVICN ol ™A SEMI MOUNT + FULL MOUNT UNIT SCEL0158



12 17

09 (s

: SO
C )
| 3 e, ||
2 N, - smmk ..
: ’5*5’77/#/ [ 7 // : 10)
19 | @4:,. ; ‘ / / |
e A

NOIE:
1O ORDER A COMPLETE E
GEARBOX, USE PART NO. AN VELL W o
X21599, IDENTIFICATION,
24 | %36299] 1 | OILCOOLER 12| XOI206] 16 | BOL, /8" UNC X 1" LG, HEXHD GR. 5
23 X130381 BUSHING, 1/2° X 1/8" REDUCER {NOT SHOWN) 111 X17185] 2 KEY, 3/8" 5@. X 1.46" LG,
22 | X13181] 1 PLUG, 1/2° NFT PIPE {NOT SHOWN) 101 X22619) 1 SHAF], THRU
21 | X13097] 1 | PLUG, 1/8% NPT VENT (NOT SHOWN) 9 | x22264] 2 | SEAL OIL (NATA73448)
20 | X06697] 1 | PLUG, 1/4° NPT PIPE 8 | X20899| 2 | GEAR, 22T W/1.75' BORE
19 | x20614] 1 | COVER OPEN 7 | X22595] 1 | HOUSING, SIDE PORT
18 X226041 AR | SHIM, .0Q7® [COVER) b X226021 1 CUB BEARING (3730}
17 1 X22603: AR | SHM. .0077 (1.75° DIA. SHAFT) 5 X172061 1 CONE, BEARING (3782}
14 X226 3 WASHER, 1,75° LD, X .179" THK. 4 X0B491, 3 CUR BEARING (25520)
15 | x22606] 3 | RING, SNAP (5140 - 175) 3 | X11477| 3 | CONE, BEARING (25561)
14 | X22610] 1 | SPACER 2 | X22594| 1 | SEAL OL
13 | x22615] 1 | COVER CLOSED 1 | x22620] 1 | SHAFT, FINION
FEM| PARTNO.| IV, DESCRIPTION i TEM| PART NO.| &Y. | DESCRIPTON
L-ZERS Aleesss|  omGNALREEAE BB GEARBOX- JOOORPM  Eoho. 7S
2 I A ! S e EEe e (1:1 RATIO) 1500 ROTOR SPEED {01 47

37




NOTE:

TO ORDER A COMPLETE
GEARBOX, USE PART NO. %
END CF PINION SHAFT
X21525. PAINTED GREEN FOR
. IDENTIFICATION.,
25 | X36299) 1 | O COCLER
24 | X13038| 1 | BUSHING, 1/2* X 1/8" REDUCER (NOTSHOWN} || 12 | XO1206| 16 | BOLL, 3/8° UNC X 1°LG. HEXHD GR. 5
23 | X13181] 1 | PLUG, 1/2° NPT PIPE (NOT SHOWN 11| X17185] 2 | KEY, 3/8°5Q. X 1.46' LG
22 | X13097| 1 | PLUG, 1/8" NPT VENT (NOT SHOWN) 10| X22619] 1 | SHAFT THRU
21 | X22600| 1 | GEAR 277 9 | X22264| 2 | SEAL OIL {NAT473448)
20 | XC6997] 1 | PLUG. 1/4" NPT PIPE 8 | X22601. 1 | GEAR 207
19 | X22614. 1 | COVER, OPEN 7 | X225950 1 | HOUSING
18 | X22604| AR | SHIM, .007° (COVER) 6 | %226021 1 | CUBBEARING (3730)
17 | X22603| AR, | SHIM, .007"(1.75" DIA, SHAFY) 5 | X17205{ 1 | CONE, BEARING (3782)
16 | X22611] 3 | WASHER, 1.75°LD. X.179" THK. 4 | XO8491] 3 | CUR BEARING (25520)
15 | X22606] 3 | RING, SNAP(5160- 175) 3 | X11477] 3 | CONE, BEARING (25581)
14 | X22610| 1 | SPACER 2 | X22594! 1 | SEAL QL
13 | X22613| 1 | COVER PLATE 1 | X226201 1 | SHAFT PINION
EM| PART NO.| QY - DESCRIPTION TEM| PARTNO.! QY. DESCRIPRON
Wﬁ%ﬁé Alszes | omenadmsaE SEEES. GEARBOX- I000RPM  [NO. I
38




10)

8
12
7
21
1
NOTE: (17)
TO ORDER A COMPLETE
GEARBOX, USE PART NO,
X22501. PAINTED ORANGE FOR
| IDENTIFICATION.
25 | X362991 1 Ot COOLER
24 : X13038. 3 BUSHING, 1/2° X 1/8" REDUCER [NOT SHOWN) 12 XO1206! 1& | BCITL 3B"UNCX1I"IG. HEXHD GR &
23 1 X131811 1 PLUG, 1/2° NPT PIPE (NOT SHOWN) 11 X17185] 2 KEY, 3/8° 3Q1, X 1.46° LG,
22 | X13097| 1 | PG, 1/8° NPT VENT (NOT SHOWN] 10| X22619| 1 | SHAFL, THRU
21 | X22618] 1 | GEAR 281 9 | Xoz084| 2 | SEAL ON (NATA73448)
20 | %0997 1 | PLUG, 1/&° NPT PIFE 8 | X22617] 1 | GEAR 241 '
19 | x02614 1 | COVER OFEN 7 | 225951 1 | HOWSNG
18 | X22604| AR | SHIM, .007" (COVER] 8_| X22602] 1 | CUP BEARING (3730)
17 | X22603] AR | SHIM, 007 (1.75" DiA. SHAFT) 5 | X17205| 1 | CONE, BEARING (3782)
Y6 | X22611) 3 WASHER, 1.75* .D. X . 179" THK. 4 | XO0B4911 3 CUP, BEARING {28520}
15 | X22606] 3 | RING,SNAP (5160 - 175) 3_| X11477] 3 | CONE, BEARING (25581)
14 | X22670! 1 SPACER 2 X22894¢ 1 SEAL, Ol
13 | x22613] 1 | COVER PLATE 1| X22620] 1 | SHAFT, PINION
TEM | PART NO.| @TY, DESCRIPTION TEM| PART NG| GV, DESCRIPTON
VL Al | omenmmmms BSEE T Gragox-foooReM [ 7
W [0 o | recwonommon v (1:1.147 RATIC) 1750 ROTOR SPEED! S 800150 ;

39




4:‘%_

D] v
NOTE: L J
TO ORDER A COMPLETE 540 RPM PTO
WIOVER RUNNING CLUTCH, USE PART (34) (72 -
NUMBER X27029. 16) (14
_ 10 ORDER A COMPLETE TRACTOR HALF GUARD {TEMS
TO ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD
(TEMS 13, 15, 16, 18, 20, 21, 23, 36), USE PART 18, 20 21, 23), USE PART NUMBER X27048.
NUMBER X27046. TO ORDER A COMPLETE MPLEMENT HALE GUARD (ITEMS
TO ORDER A COMPLETE IMPLEMENT HALF PO WISHIELD 17: 19 20, 22), USE PART NUMBER X27049.
;n;;gi ; 1,12, 14,17, 19, 20, 22), USE PART NUMBER 1O ORDER A COMPLETE TRACIOR HALF PTO WO SHELD
: (TEMS 13, 15, 16, 36}, USE PART NUMBER X27044.
TO ORDER A COMPLETE SAFETY GUARD (TEMS 17, 18, TO ORDER A COMPLETE IMPLEMENT HALF PTO W/O SHIELD
34 X186821 1 YOKE, OUTER TURE 180 X18707 ) 1 QO.BEARING, 8-9.0
35 x23077 2 CLOSING PLATE HALF 171 X27038¢ 1 TUBE. CM SAFETY (IMPLEMENT HALF)
a4 X23076 1 RING, SCREEN 141 X187001 1 “NUT, RING
33 X27041: 1 HUB (CLUTCH INNER} 151 X27033: 1 TUBE, CM CARDAN (TRACTOR HALF}
32 | X23079; 1 CIRCLP [SNAP RING) 141 X27034| 1 TUBE, CM CARDAN {IMPLEMENT HALF}
31 X27040] 1 CLUICH OUTER BODY 131 Xi18714) 1 PIN, FLEXIBLE
30 Y27043: 1 PNVCT PIN ASSEMRBLY 12! X18683 | 1 YOKE, INNER TUBE
29 | X27042: 1 RACHET W/SPRING 111 X187151 1 PIN, FLEXIBLE
28 X2703¢1 1 ZERIC, GREASE NIFPLE 101 X27035; 1 CLUTCH, FREE WHFEL RA2/B
27 X230611 8 CIRCLIP [SNAP RING) 9 X18876| 2 CROSS JOURNAL COMPLETE
26 | X18716| 2 | ZERK, GREASE NIFPLE 8 | X18732| 1 | YOKE 1-3/5 -6
25 | Xi87021 1 HUB {ROTARY LAICH) 7 27049 1 GUARD, HALF (IMPLEMENT END)
24 | X187221 2 PUSH BUTTON COMPLETE & X27048 | 1 GUARD, HALF [TRACTOR END)
23 Xe7037: 1 TUBE, CM SAFETY (TRACTCR HALF) & X27045 1 1 SHAFI, IMPLEMENT HALF W/O SHIELD
22 270321 1 |.CONE SETS, F8-9 4 X27044 ;0 1 SHAFT, TRACTOR HALF W/O SHEELD
23 X27036) 1 Q.CONE SETS, F8-9 3 X27047 1 1 SHAFT, BVPLEMENT HALF W/SHIELD
20 | X18704] 2 | CHAIN COMPLETE 2 | X27085] 1 | SHAFT, TRACTOR HALF W/SHELD
}9 X1B706 1 LBEARING, 8-9-0 1 X270801 1 SAFETY GLARD COMPLETE
f FART NO, Q?Y DESCRIPTION TEM| PARTNO.! QT DESCRIFTION
REVISED W} -3/8-21 FIORA2 (1000 RPM) EELNC. 210

EEAIZER S AN
W DRSCRPTICN OF REVISOHN 1 - FULL & SEMI- MOUNT -

AT

i SC50C157

40






e
¥

-
=
> (o
S s

el

Lo

TS,

25

VNS
SRS

=

<
2

i

SR

H

gtk

fv \ ‘
b ol




	01
	02
	05
	07
	09
	11
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42

